samranis. FCC RF Test Report

Report No. : FG4718060
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amranas. FCC RF Test Report Report No. : FG4718060

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Gale: OF : 2
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Sporton International Inc. (ShenZhen) Page Number 1 A3-7 of 23
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HSNNMQ2210-D187
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FCC RF Test Report

Report No. : FG4718060

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)
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Spectnum Anaiyzer
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Aiten. 3068
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2
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Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4718060

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1,6000 MHz"

Span 100 MHz
Sweep 1.00 ms (1001 pts)
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Spectnum Anaiyzer
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#Video BW 1.6000 MHz" Span 100 MHz
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2
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#Video BW 1.6000 MHz"
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Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4718060

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

Sy

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 620,00 kHz

2 Matrics

v

N77(60M)_CP-OFDM_16
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Ref Value 30.00 dBm

Al i
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2

Total Paver
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Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm
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Sweep 1,00 ms (1001 pis)

Ocaupied Barx

Total Paver
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts)

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts)
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QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
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ar
BT i o

Scale/Div 10.0 B
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2 Matrics v

Ocaupied Bandwidth

Aiten. 3068

Ref Value 30.00 dBm

b B

#ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 24000 MHz"

Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4718060

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
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|
T
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Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG4718060
N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Value 30.00 dBm Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| 3.5000 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

(Center 3.5000 GHz #Video BW 3.0000 MHz"

#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308
o

Scale/Div 10.0 B

(Center 3.5000 GHz #Video BW 3.0000 MHz"
#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG4718060

Conducted Spurious Emissions

Band (ﬁﬁf) Ba&ﬁﬁﬁ?m Arfen ('Jﬁ% e RB Result | Verdict
77 30 10 630334 | 3455.01 | CP-OFDM QPSK 1@0 g?;?h
77 30 10 630334 | 3455.01 | CP-OFDMQPSK | 1@0 g?:p?h PASS
77 30 10 630334 | 3455.01 | CP-OFDMQPSK | 1@0 gf:;h PASS
77 30 10 633334 | 3500.01 | CP-OFDM QPSK 1@0 gf:;h
77 30 10 633334 | 3500.01 | CP-OFDMQPSK | 1@0 gf:;h PASS
77 30 10 633334 | 3500.01 | CP-OFDMQPSK | 1@0 g?aeSh PASS
7 30 10 636332 | 3544.98 | CP-OFDM QPSK [ 1@0 g?SSh
77 30 10 636332 | 3544.98 | CP-OFDMQPSK [ 1@0 g?z(:Sh PASS
77 30 10 636332 | 3544.98 | CP-OFDMQPSK | 1@0 g?::)eh PASS
77 30 50 631668 | 3475.02 | CP-OFDM QPSK [ 1@0 g?gfm
77 30 50 631668 | 3475.02 | CP-OFDM QPSK 1@0 g?:;)h PASS
77 30 50 631668 | 3475.02 | CP-OFDMQPSK [ 1@0 g?:;)h PASS
77 30 50 633334 | 3500.01 | CP-OFDMQPSK [ 1@0 gfae;h
77 30 50 633334 | 3500.01 | CP-OFDMQPSK [ 1@0 g?z;()ah PASS
77 30 50 633334 | 3500.01 | CP-OFDM QPSK [ 1@0 gf;fh PASS
77 30 50 635000 3525.0 | CP-OFDM QPSK 1@0 g?;fh
77 30 50 635000 | 35250 | CP-OFDMQPSK | 1@0 g?:}fh PASS
77 30 50 635000 | 3525.0 | CP-OFDMOQPSK | 1@0 g?:}fh PASS
77 30 100 633334 | 3500.01 | CP-OFDMQPSK [ 1@0 gfaesh
77 30 100 633334 | 3500.01 | CP-OFDMQPSK | 1@0 gfgsh PASS
77 30 100 633334 | 3500.01 | CP-OFDM QPSK 1@0 gf;fh PASS
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amranas. FCC RF Test Report Report No. : FG4718060
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(50M)_CP-

OFDM_QPSK_Edge 1RB_Left_Mid_CH
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
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amranas. FCC RF Test Report Report No. : FG4718060

Conducted Band Edge

BNaer (icH:f) Baa\%vzi;jth Arfcn (';Arﬁg) Modulation RB Result Verdict
77 30 10 630334 | 3455.01 | CP-OFDMQPSK | 1@0 g?;?h PASS
77 30 10 630334 | 3455.01 | CP-OFDMQPSK | 24@0 g?:[?h PASS
77 30 10 636332 | 3544.98 | CP-OFDM QPSK | 1@23 gf:;h PASS
77 30 10 636332 | 3544.98 | CP-OFDM QPSK | 24@0 gf:;h PASS
77 30 50 631668 | 3475.02 | CP-OFDMQPSK | 1@0 gf:;h PASS
77 30 50 631668 | 3475.02 | CP-OFDM QPSK | 133@0 gf:;’h PASS
77 30 50 635000 | 3525.0 | CP-OFDMQPSK | 1@132 gf:;’h PASS
77 30 50 635000 | 3525.0 | CP-OFDM QPSK | 133@0 g?z(:Sh PASS
77 30 100 633334 | 3500.01 | CP-OFDMQPSK | 1@0 gf:;h PASS
77 30 100 633334 | 3500.01 | CP-OFDM QPSK | 1@272 gfgsh PASS
77 30 100 633334 | 3500.01 | CP-OFDM QPSK | 273@0 gf:;’h PASS

Sporton International Inc. (ShenZhen) Page Number 1 A3-20 of 23
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH
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Scale/Div 10.0 48
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Ref Value 30.00 dBm

Stop 3,600 GHz
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amranas. FCC RF Test Report Report No. : FG4718060

N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Spectum
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I Range Ref Lvl Offset 18.61 dB

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 3,600 GHz
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N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH
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seanron Las. FCC RF Test Report

Report No. : FG4718060

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Zhaohui Liang

Temperature :

22~25°C

Relative Humidity :

48~52%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

N77 SA/NR 100MHz / QPSK(ANT3)

Frequency| EIRP Limit O_ve_r SPA S.G. TX Cable |TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
6902.42 | -56.24 -13 -43.24 -63.70 -59.54 8.30 11.60 H
10353.63| -56.29 -13 -43.29 -68.31 -57.81 10.48 12.00 H
Middle 13804.84| -54.69 -13 -41.69 -70.54 -56.39 11.80 13.50 H
6902.42 | -53.89 -13 -40.89 -62.63 -57.19 8.30 11.60 \Y
10353.63| -49.75 -13 -36.75 -63.57 -51.27 10.48 12.00 \Y
13804.84| -55.50 -13 -42.50 -70.16 -57.20 11.80 13.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A n77A/LTE 10MHz + NR 100MHz / QPSK (ANTO0+3)
. Over SPA S.G. TX Cable [TX Antenna .
Channel Fr(e&t:_'ezn)cy (EIBR;) (:Ig]n:[) Limit Reading Power loss Gain Pol?:/z\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
6902.42 | -57.90 -13 -44.90 -65.36 -61.20 8.30 11.60 H
10353.63| -56.60 -13 -43.60 -68.62 -58.12 10.48 12.00 H
NR n77 |13804.84| -54.21 -13 -41.21 -70.06 -55.91 11.80 13.50 H
Middle 6902.42 | -57.50 -13 -44.50 -66.24 -60.80 8.30 11.60 V
10353.63| -54.83 -13 -41.83 -68.65 -56.35 10.48 12.00 V
13804.84| -55.32 -13 -42.32 -69.98 -57.02 11.80 13.50 V
4611.00 | -56.45 -40 -16.45 -61.40 -62.70 6.45 12.70 H
6916.50 | -57.69 -40 -17.69 -65.19 -61.09 8.40 11.80 H
9222.00 | -59.67 -40 -19.67 -69.19 -62.02 9.65 12.00 H
B;:ESO 11527.50| -54.36 | -40 | -14.36 | -68.77 | -55.44 | 11.12 | 12.20 H
Middle 4611.00 | -53.35 -40 -13.35 -58.43 -59.60 6.45 12.70 V
6916.50 | -51.63 -40 -11.63 -60.23 -55.03 8.40 11.80 V
9222.00 | -52.84 -40 -12.84 -64.59 -55.19 9.65 12.00 V
11527.50| -40.81 -40 -0.81 -57.9 -41.89 11.12 12.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77 UL MIMO / NR 100+100MHz / QPSK(ANTO0+3)
—_— Over SPA S.G. TX Cable [TX Antenna N
Channel Fr(e'(\unHeZn)cy (E:erE) (Ic'jlénr:) Limit Reading Power loss Gain POI?S/Z\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
6902.42 | -59.99 -13 -46.99 -65.37 -63.29 8.30 11.60 H
10353.63| -57.38 -13 -44.38 -68.46 -58.90 10.48 12.00 H
Middle 13804.84| -54.70 -13 -41.70 -69.83 -56.40 11.80 13.50 H
6902.42 | -59.03 -13 -46.03 -65.69 -62.33 8.30 11.60 V
10353.63| -55.19 -13 -42.19 -68.07 -56.71 10.48 12.00 V
13804.84| -55.74 -13 -42.74 -69.68 -57.44 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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